

Government of Western Australia North Metropolitan Health Service Women and Newborn Health Service



ADULT MEDICATION GUIDELINE

Famotidine

Scope (Staff): All WNHS Staff

Scope (Area): Obstetrics and Gynaecology

This document should be read in conjunction with the **Disclaimer**.

Quick Links Pregnancy and Administration Monitoring <u>Dose</u> Breastfeeding **Restrictions** Formulary: Unrestricted Formulary: Restricted (injection) **SAS Category A** (injectable formulation only requires approval by TGA) **Medication Class** Histamine 2 receptor antagonist (H2 antagonist) Presentation Tablet: 20 mg, 40 mg Vial (SAS): 20 mg /2 mL Storage Tablet: Store at room temperature, below 30°C. Vial (SAS): Store at 2 to 8°C. Protect from light. Diluted solution may be stored at 2 to 8°C for up to 24 hours. Dose Gastro-oesophageal reflux disease (GORD) or Dyspepsia Oral: 20 mg once or twice daily.

Peptic Ulcer Disease

Oral:

Initiation: 40 mg once daily in the evening for 4 to 8 weeks. Maintenance: 20 mg once daily in the evening.

Gastric aspiration prevention in caesarean section or operative birth

Oral:

40 mg as a single dose, at least 1 hour pre-operatively on the day of surgery OR

40 mg 12 hourly for women in labour at high risk of requiring operative birth as selected by the anaesthetist in consultation with obstetric staff.

Intravenous:

20 mg as a single dose, between 40 to 90 minutes pre-operatively.

Nausea and vomiting in pregnancy (adjunct therapy)

Oral:

20 mg once or twice daily.

Administration

Refer to the Australian Injectable Drugs Handbook

<u>IV Push</u>

Step 1 Dilution: Dilute 20 mg (2 mL) of solution up to 5 to 10 mL with sodium chloride 0.9%.

Step 2 Administration: Inject over a minimum of 2 minutes.

<u>Oral</u>

Can be given with or without food.

Tablets may be crushed or dispersed in water.

Monitoring

Dose reduction is requirement in renal impairment.

Pregnancy

1st Trimester: Considered safe to use.

2nd Trimester: Considered safe to use.

3rd Trimester: Considered safe to use.

Breastfeeding

Considered safe to use.

Related Policies, Procedures & Guidelines

Caesarean Birth

Pregnancy care: First trimester complications

Discomforts in Pregnancy: Common

Abnormalities of Lie / Presentation

Nausea and vomiting in pregnancy patient leaflet

References

Australian Medicines Handbook. Famotidine. In: Australian Medicines Handbook [Internet]. Adelaide (South Australia): Australian Medicines Handbook; 2014 [cited 2024 Oct 3]. Available from: https://amhonline.amh.net.au/

Society of Hospital Pharmacists of Australia. Famotidine. In: Australian Injectable Drugs Handbook [Internet]. [St Leonards, New South Wales]: Health Communication Network; 2024 [cited 2024 Oct 3]. Available from: http://aidh.hcn.com.au

AusDI. Famotidine [Internet]. AusDI By MedicalDirector; 2024 [cited 2024 Oct 3]. Available from: https://ausdi-hcn-com-au.kelibresources.health.wa.gov.au/productInformation.hcn?file=p01911

The Royal Women's Hospital. Famotidine. In: Pregnancy and Breastfeeding Medicines Guide [Internet]. Parkville (Victoria). The Royal Women's Hospital; 2023 [cited 2024 Oct 3]. Available from: <u>https://thewomenspbmg.org.au/</u>

Mylan Institutional LLC. Famotidine Injection, USP [Product information] Last revised 12/2018 [cited 2020 Jan 13].

UpToDate. Famotidine: Drug information. In: UpToDate [Internet]. UpToDate. Connor RF (Ed), Wolters Kluwer; 2024 [cited 2024 Oct 3]. Available from: https://www-uptodate-

com.kelibresources.health.wa.gov.au/contents/famotidine-drug-

information?search=famotidine%20pregnancy&source=panel_search_result&selectedTitle=1%7E7 &usage_type=panel&kp_tab=drug_general&display_rank=1#F169904

| Keywords | famotidine, ausfam, nizatidine, reflux, H2R2, histamine 2 receptor antagonist, ranitidine, GORD, PUD, dyspepsia, aspiration, nausea, pre-med. | | | | | |
|--|---|----------------|------------|--|--------------|------------|
| Document Owner: | Chief Pharmacist | | | | | |
| Author/ Reviewer | KEMH Pharmacy Department | | | | | |
| Version Info: | V2.0 | | | | | |
| Date First Issued: | Nov 2019 | Last Reviewed: | 03/10/2024 | | Review Date: | 03/10/2029 |
| Endorsed by: | Medicines and Therapeutics Committee | | | | Date: | 03/12/2024 |
| NSQHS Standards Applicable: | Std 1: Clinical Governance | | | Std 5: Comprehensive Care | | |
| | Std 2: Partnering with Consumers | | | Std 6: Communicating for Safety | | |
| | Std 3: Preventing and Controlling Healthcare Associated Infection | | | Std 7: Blood Management | | |
| | Std 4: Medication Safety | | | Std 8: Recognising and Responding to Acute Deterioration | | |
| Printed or personally saved electronic copies of this document are considered uncontrolled. Access the current version from WNHS HealthPoint. | | | | | | |

This document can be made available in alternative formats on request for a person with a disability.

© Women and Newborn Health Service 2024

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart from any fair dealing for the purposes of private study, research, criticism or review, as permitted under the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes whatsoever without written permission of the State of Western Australia.